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1. Summary for FCC Part 15C Compliance Test Report

Date of receipt

30-11-2006

Testing completed

05-12-2006

The customer's contact person

Timo Seppala

Test Plan referred to

T:\Projects\RM-294\TestPlan_ RS\RS Testplan RM-294 xls

Notes

None

Document name

T:\Projects\RM-294\EMC\Results\FCC\Cph_ FCC 0649 01.doc

1.1. EUT and Accessory Information

The EUT is a 4-band (GSM850/900/1800/1900) mobile phone with Bluetooth and WLAN.
Bluetooth and WLAN are tested with maximum rated TX power.

Product Type SN HW MV SW DUT
Phone RM-294 004401/01/028264/4 2020 - 1.0633.08.01 | 27760
Phone RM-294 004400/01/028254/5 2020 - 1.0633.08.01 | 27762
Battery BP-4L Proto 4/06wk28/Tue - - - 27763
Battery BP-4L Proto4 WK28 Tue - - - 27761
Headset HS-23 FM2550741Q - - - 28104
AC Charger AC-3E 3997915472051205768;0675370 1.3 1.1 - 27766
1.2. Summary of Test Results
Bluetooth:
Section in CFR 47 Section in RSS-GEN Name of the test Result
or RSS-210
15.247(b)(1) A8.4 (2) Conducted peak output power Passed
15.247(c) A8.5 Band edge compliance of RF emissions NP
15.247(c) A8.5 Spurious RF conducted emissions Passed
15.247(c), 15.209 A8.5 Spurious radiated emissions NP
15.207 7.2.2 AC powerline conducted emissions Passed
15.247(a)(1) A8.1 (1) 20 dB bandwidth Passed
15.247(a)(1) A8.1 (2) Carrier frequency separation Passed
15.247(a)(1)(iii) A8.1 (4) Number of hopping frequencies Passed
15.247(a)(1)(iii) A8.1 (4) Time of occupancy Passed
WLAN:

Section in CFR 47 Section in RSS-210 Name of the test Result
15.247(b)(1) A8.4 (4) Conducted peak output power Passed
15.247(c) A8.5 Band edge compliance of RF emissions NP
15.247(c) A8.5 Spurious RF conducted emissions Passed
15.247(c), 15.209 A8.5 Spurious radiated emissions NP
15.207 7.2.2 AC powerline conducted emissions Passed
15.247(a)(2) A8.2 (1) 6 dB bandwidth Passed
15.247(e) A8.2 (2) Power spectral density Passed

PASSED The EUT complies with the essential requirements in the standard.
FAILED The EUT does not comply with the essential requirements in the standard.
NP The test was not performed by the TCC Nokia Copenhagen Laboratory.
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2. Test setups

2.1. Conducted RF test setup

Spectrum
analyser
Radio 20dB
simulator attenuator

Power Attenuator EUT
divider

2.2. AC powerline conducted emissions test setup

Receiver

Pulse

limiter

LISN EUT

2.3. Spurious radiated emissions test setup

Communication

Tower / table
controller

Tester ‘L}
——
/// - i
’ Receiver

,—————
—_—————
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3. Conducted peak output power
(FCC 815.247(b)(1), RSS-210 A8.4 (2))
EUT with DUT number RM-294 dut 27769, BP-4L dut 27761
Accessories with DUT numbers | HS-23 dut 28104, AC-3E dut 27766
Operation Voltage [V] / [HZ] 230/50
Result Passed
Remarks None
Temp [°C] / Humidity [%6RH] / 25.1/32.0
Air Pressure [mBar] 993.9
Date of measurements 5-12-2006
Measured by Jan Engelbrechtsen

3.1. Test method and limit
The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for conducted peak output power measurements

Frequency range [MHz] Limit [W] Limit [dBm]
2400 — 2483.5 <1 <30
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3.2.

Bluetooth Test results

3.2.1 GFSK modulation, PRBS packet type

Channel /fc [MHz] P [dBm] P [mW] Result

0/2402 0.10 1.023 Passed
40/ 2442 -0.20 0.955 Passed
7812480 -0.50 0.891 Passed

Channel 0 / 2402 MHz (Peak detector, RBW: 1 MHz)

Marker: * 2.480128 GHz -0.5 dBm

Level [dBm]
5

0

-20

-25

-30

24G 2.401G 2.402G 2.403G
Frequency [Hz]

X MES BT FCC PWR finPK
MES BT FCC PWR Low

2.404G

Channel 40 / 2442 MHz (Peak detector, RBW: 1 MHZz)

Marker: * 2.401832 GHz 0.1dBm

Level [dBm]
5

0

-10

-15

-20

-25

-30

2.44G 2.441G 2.442G 2.443G

Frequency [Hz]

2.444G
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Channel 78 / 2480 MHz (Peak detector, RBW: 1 MHz)

Marker: * 2.401832 GHz

Level [dBm]
5

0.1dBm

-10

-15

-20

-25
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Frequency [Hz]
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4. Spurious RF conducted emissions
(FCC 815.247(c), RSS-A8.5)
EUT with DUT number RM-294 dut 27769, BP-4L dut 27761
Accessories with DUT numbers | HS-23 dut 28104, AC-3E dut 27766
Operation Voltage [V] / [HZ] 230/50
Result Passed
Remarks None
Temp [°C] / Humidity [%6RH] / 25.1/32.0
Air Pressure [mBar] 993.9
Date of measurements 5-12-2006
Measured by Jan Engelbrechtsen

4.1. Test method and limit
The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for spurious RF conducted emissions measurements

Frequency range [MHZz] Limit [dBc]
1 -25000 <-20
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4.2.

Bluetooth Test results

4.2.1 GFSK modulation, PRBS packet type
Channel 0 / 2402 MHz

Marker:

Level [dBm]

2.4018 GHz

0.07 dBm

10

-10

-20

¥ | v WM%WNWW WMWWWW

-50

60 ™ 56 106 156 20G 25G
Frequency [Hz]

Frequency [MHz] P [dBc] Result

3134.800000 -27.167111 Passed

4957.600000 -24.767111 Passed

7399.800000 -27.967111 Passed

Channel 40/ 2442 MHz

Marker:

Level [dBm]

2.442 GHz

-0.38 dBm

30

20

10

0

-10

-20
-30 WWWWMMK

O Ll s A i

-50

-60

im 5G 10G 15G 20G 25G
Frequency [Hz]
Frequency [MHz] P [dBc] Result
4926.000000 -24.417552 Passed
4965.600000 -25.917552 Passed
7363.200000 -28.017552 Passed
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Channel 78 / 2480 MHz

Marker: 2.48 GHz -0.7 dBm

Level [dBm]
10

-10

-20

- A AWMWM“MVLW»\MN‘«AV WWWWVNMMJ\A@M

-40

=

-50

-60

im 5G 10G 15G 20G 25G
Frequency [Hz]

Frequency [MHz] P [dBc] Result

7248.600000 -29.295040 Passed

7275.600000 -30.095040 Passed

7393.200000 -29.295040 Passed

11 (46)
FCC Part 15C Compliance Test Report TCC Nokia Copenhagen Laboratory
| Template Version 8.0 Frederikskaj
1790 COPENHAGEN V

T:\Projects\RM-294\EMC\Results\FCC\Cph_FCC_0649_01.doc DENMARK
Copyright © TCC Nokia Tel. +45 33 292929

Fax. +45 33 292934



Nokia Finnish Accreditation Service
T117 (EN ISO/IEC 17025)

5. AC powerline conducted emissions
(FCC 815.207, RSS-GEN 7.2.2)
EUT with DUT number RM-294 Dut # 27762
Accessories with DUT numbers | BP-4L Dut # 27763 + AC-4E Dut # 27778 + HS-23 Dut #
27772
Operation Voltage [V] / [HZ] 230/50
Result Passed
Remarks None
Temp [°C] / Humidity [%6RH] / 23.4/45.0
Air Pressure [kPa] 998.0
Date of measurements 04-12-2006
Measured by Allan F. Henriksen

5.1. Test method and limit

The measurement is made according to Public notice DA 00-705 and IC standard RSS-GEN as
follows:

The EUT is placed on a wooden table 80 cm above the reference groundplane.
The EUT is connected via LISN to a test power supply.
The measurement results are obtained as described below:

U [dBuV] = Urx + Aror

Where Uy is receiver reading and Aot is total correction factor including cable and pulse
limiter attenuations.

CISPR 22 Class B limits

Frequency range [MHz] Quasi peak limit [dBuV] Average limit [dBpV]
0.15-0.5 66 - 56 56 - 46
0.5-5 56 46
5-30 60 50
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5.2. Bluetooth Test results

5.2.1 GFSK modulation, PRBS packet type
Channel 40 / 2442 MHz

Level [dBuV]
80
70
—
60
I /\ Al 14 ‘
? [x| v/x\ i
40 Vv o /V\ AUY X Y{ﬂ f \ i \W/ \WA Mfmu»ﬁww
w == ) AL LAl |, W XXW(JW!“WM‘
20 HIPW.V.WN u .
10 A + + +
0 150k 300k 500k 1M 2M 3M 5M ™ 10M 30M
Frequency [Hz]

Quasi peak (RBW: 9 kHz)

Frequency [MHz] U [dBpV] Line Result

0.385000 48.90 L1 Passed
0.575000 47.90 L1 Passed
0.770000 45.20 L1 Passed
0.965000 43.10 L1 Passed
1.155000 41.20 L1 Passed
1.540000 43.00 N Passed
2.120000 36.00 L1 Passed
2.315000 38.40 N Passed
2.505000 38.10 N Passed
2.700000 34.10 L1 Passed
2.885000 31.40 L1 Passed
3.075000 32.00 L1 Passed
Average (RBW: 9 kHz)

Frequency [MHz] U [dBuV] Line Result

0.190000 31.30 L1 Passed
0.385000 31.00 N Passed
0.575000 30.20 N Passed
0.965000 25.20 N Passed
1.540000 22.30 N Passed
2.505000 20.20 N Passed
4.245000 15.70 N Passed
5.000000 14.20 N Passed
11.905000 12.80 L1 Passed
19.125000 12.30 L1 Passed
29.225000 12.60 N Passed
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6. 20 dB bandwidth
(FCC §15.247(a)(1), RSS-210 A8.1 (1))

EUT with DUT number RM-294 dut 27769, BP-4L dut 27761
Accessories with DUT numbers | HS-23 dut 28104, AC-3E dut 27766
Operation Voltage [V] / [HZ] 230/50

Result Passed

Remarks None

Temp [°C] / Humidity [%6RH] / 25.1/32.0

Air Pressure [mBar] 993.9

Date of measurements 5-12-2006

Measured by Jan Engelbrechtsen

6.1. Test method and limit
The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for 20 dB bandwidth measurements

Limit [MHz]
N/A
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6.2. Bluetooth Test results

6.2.1 GFSK modulation, PRBS packet type
Channel / fc [MHz] 20 dB bandwidth [kHz] Result

0/2402 864.000 Passed
40/ 2442 892.000 Passed
7812480 876.000 Passed
Channel 0/ 2402 MHz
® “RBW 30 kHz Marker 1 [T1 ]
“VBW 30 kHz -0.76 dBm
Ref 20 dBm “Att 30 dB “SWT 150 ms 2.402156000 GHz
20 ndB [T1] 20|00 dB
BW 864.000000000 kHz
10 Temp 1/ [T1 ndB] A
-20|70 dBm|scl
B 1 2.401572000 GHz
o Temp 2 [Tt ndB]

-20[77 dBm
2.402436000 GHz
|_10. TOF
TL'"/UN T2
B ,,.NM'/] '\»\_\
|_30. It
Swpu”ﬂdﬂgr)r 10p \thh\yﬂ
i by ]

Center 2.402 GHz 200 kHz/ Span 2 MHz

Date: 5.DEC.2006 06:46:52
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Channel 40 / 2442 MHz

“RBW 30 kHz
“VBW 30 kHz

Marker 1 [T1 ]
-2.27

dBm

Ref 20 dBm “Att 30 dB “SWT 150 ms 2.442008000 GHz
20 ndB [T1] 20[00 dB
BW 892.000000000 kHz
o B o
-22{17 dBm|SGL
1 PK]
e 2441556000 GHz
O Temp T TdBT
-21196 dBm
2.442448p00 GHz
| 10 ToE
-20 A,vr? y/\/ T2
-30
SWH| f 10
P\t Lo A

Ref 20 dBm

“Att 30 dB

“SWT 150 ms

2.480164000

Center 2.442 GHz 200 kHz/ Span 2 MHz
Date: 5.DEC.2006 06:48:13
Channel 78 / 2480 MHz
® “RBW 30 kHz  Marker 1 [T1 ]
“VBW 30 kHz -1.72 dBm

GHz

20

1 PK}

ndB [T1] 20|00
BW 876.000000000

Temp 1 [T1 ndB]
-21|62
2479568000

Temp 2 [T1 ndB]
-21|54
480444000

N

dB
kHz

dBm | S¢
GHz

dBm
GHz

20

ot
i /“/M{

Mg

T
1

@

[}
=

A

8
i

R

Center 2.48 GHz

200 kHz/

Date: 5.DEC.2006 06:49:23

Span 2 MHz
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7. Carrier frequency separation
(FCC 815.247(a)(1), RSS-210 A8.1 (2))
EUT with DUT number RM-294 dut 27769, BP-4L dut 27761
Accessories with DUT numbers | HS-23 dut 28104, AC-3E dut 27766
Operation Voltage [V] / [HZ] 230/50
Result Passed
Remarks None
Temp [°C] / Humidity [%6RH] / 25.1/32.0
Air Pressure [mBar] 993.9
Date of measurements 5-12-2006
Measured by Jan Engelbrechtsen

7.1. Test method and limit
The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for carrier frequency separation measurements

Limit [MHZ]

> 0.025 or 2/3 of the 20 dB bandwidth
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7.2. Bluetooth Test results

7.2.1 GFSK modulation, PRBS packet type

Carrier frequency separation [kHz] Result
1020

Passed

“RBW 100 kHz Delta 2 [T1 ]

“VBW 100 kHz 0.09 dB
Ref 20 dBm “Att 30 dB “SWT 5 ms 1.020000000 MHz
20 Marker 1 [T1
-0[37 dBm
L 10. 441000000 GH.
1 PK] i b oo
1EW] o
-1 TDF
-20
-30
SWR 5000 pf 500
-—40.
-—50-
-60
~70
-80
Center 2.442 GHz 500 kHz/ Span 5 MHz
Date: 5.DEC.2006 06:43:22
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8. Number of hopping frequencies
(FCC 815.247(a)(2)(iii), RSS-210 A8.1 (4))
EUT with DUT number RM-294 dut 27769, BP-4L dut 27761
Accessories with DUT numbers | HS-23 dut 28104, AC-3E dut 27766
Operation Voltage [V] / [HZ] 230/50
Result Passed
Remarks None
Temp [°C] / Humidity [%6RH] / 25.1/32.0
Air Pressure [mBar] 993.9
Date of measurements 4-12-2006
Measured by Jan Engelbrechtsen

8.1. Test method and limit
The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for number of hopping frequencies measurements

Limit [number]

>15
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8.2. Bluetooth Test results

8.2.1 GFSK modulation, PRBS packet type

Measured number of hopping frequencies Result
79 Passed

Hopping on, number of hopping frequencies

“RBW 100 kHz Delta 1 [T1 ]
“VBW 100 kHz -0.69 dB
Ref 20 dBm “Att 30 dB “SWT 10 ms 78.120000000 MHz

Marker 1 [T1
-0{10 dBm
402040000 GHz |

0 |, 3 1

TOF

SWR 5000 pf 500

--50.

-80

Center 2.442 GHz 9 MHz/ Span 90 MHz

Date: 4.DEC.2006 13:37:10
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9. Time of occupancy
(FCC 815.247(a)(1)(iii), RSS-210 A8.1 (4))
EUT with DUT number RM-294 dut 27769, BP-4L dut 27761
Accessories with DUT numbers | HS-23 dut 28104, AC-3E dut 27766
Operation Voltage [V] / [HZ] 230/50
Result Passed
Remarks None
Temp [°C] / Humidity [%6RH] / 24.6/34.0
Air Pressure [mBar] 998.0
Date of measurements 4-12-2006
Measured by Jan Engelbrechtsen

9.1. Test method and limit

The measurement is made according to Public notice DA 00-705 and IC standard RSS-210 as
follows:

The total time of occupancy is get by multiplying the measured number of transmissions
occurred during 31.6 second period with the duration of one transmission.

Limits for time of occupancy measurements

Limit [s]
<04
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9.2. Bluetooth test results

9.2.1 GFSK modulation, PRBS packet type

Measured number of Duration of one transmission [us] Time of occupancy [s] Result
transmissions
61 2960.000 0.180560 Passed

Hopping on, number of transmissions, channel 40 / 2442 MHz

RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz -0.38 dBm
Ref 20 dBm “Att 30 dB SWT 32 s 31.744000 s

Center 2.442 GHz 3.2 s/

Date: 4.DEC.2006 13:07:57

Hopping on, duration of one transmission, channel 40 / 2442 MHz

RBW 300 kHz Marker 1 [T1 ]

“VBW 300 kHz -17.24 dBm
Ref 20 dBm “Att 30 dB SWT 4 ms 28.000000 ps
20 ndB [T1] 30[00 dB
PWIDTH 2.960000 ms
10 Temp 1 [T1 ndBR} A
-61[22 dBm |sCL

~12.000p00 ps
Temp 2 [T1 ndB}

-58/08 dBm

2.948000 ms

?1»—-

rz2

Center 2.442 GHz 400 ps/

Date: 4.DEC.2006 13:08:05
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10. Conducted peak output power
(FCC §15.247(b)(1), RSS-210 A8.4 (4))

EUT with DUT number RM-294 dut 27769, BP-4L dut 27761
Accessories with DUT numbers | HS-23 dut 28104, AC-3E dut 27766
Operation Voltage [V] / [HZ] 230/50

Result Passed

Remarks None

Temp [°C] / Humidity [%6RH] / 25.1/32.0

Air Pressure [mBar] 993.9

Date of measurements 5-12-2006

Measured by Jan Engelbrechtsen

10.1. Test method and limit
The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-

210.
Limits for conducted peak output power measurements
Frequency range [MHz| Limit [W] Limit [dBm]
2400 — 2483.5 <1 <30
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10.2. WLAN Test results

10.2.1 DSSS mode, QPSK modulation, 11 Mbps data rate
Channel /fc [MHz] P [dBm] P[W] Result

1/2412 18.18 0.066 Passed
712442 17.84 0.061 Passed
11/ 2462 17.43 0.055 Passed

Channel 1 /2412 MHz

“RBW 300 kHz
“VBW 300 kHz

Ref 20 dBm Att 40 dB “SWT 1 s
10
o. e LA
. 7 N s
1 PKS / \
= J AN P
A e
4 TDF
-50
—60-
~70
Center 2.412 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MHz Power 18.18 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -33.95 dB
Spacing 16.5 MHz Upper -32.69 dB
Alternate Channel
Bandwidth 11 MHz Lower -35.74 dB
Spacing 27.5 MHz Upper -36.13 dB

Date: 5.DEC.2006 08:20:18
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Channel 7 / 2442 MHz

“RBW 300 kHz
“VBW 300 kHz
Ref 20 dBm Att 40 dB “SWT 1 s
10 |
JU |
-10 / \\ SeL
[1 PK
VIEW s ,\/ \\
P U v P R Pt
—40- TDF
—60-
—~70.
Center 2.442 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 WHz Power 17.84 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -33.46 dB
spacing 16.5 MHz Upper -33.60 dB
Alternate Channel
Bandwidth 11 MHz Lower -35.73 dB
spacing 27.5 MHz Upper -35.93 dB
Date: 5.DEC.2006 08:19:29

Channel 11/ 2462 MHz

“RBW 300 kHz
*VBW 300 kHz

Ref 20 dBm Att 40 dB “SWT 1s

o //\J\f”’““"“"’“\.\
10 N SGl

1 PKS

=] [ -20 / \M

~3C. o I RANMIE PR (v
-40 ToE
-50
-60
-7
Center 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MHz POWGI’ 17 - 43 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -32.75 dB
Spacing 16.5 MHz Upper -33.86 dB
Alternate Channel
Bandwidth 11 MHz Lower -35.35 dB
Spacing 27.5 MHz Upper -35.35 dB

Date: 5.DEC.2006 08:18:33

10.2.2 OFDM mode, BPSK modulation, 6 Mbps data rate
Channel / fc [MHz] P [dBm] P[W] Result

1/2412 15.71 0.037 Passed

712442 15.64 0.037 Passed

11/ 2462 15.23 0.033 Passed
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Channel 1 /2412 MHz
5> Ve 500 ks

Ref 20 dBm Att 40 dB TSWT 1 s
10 1
o it LA]
Jaanuat my o
—10-
1 PR j \
E 7 g
=39 IR s R e i
—40-
TDF
-50
—60-
— 7
Center 2.412 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MHz Power 15 71 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -31.25 dB
spacing 16.5 MHz Upper -30.08 dB
Alternate Channel
Bandwidth 11 WHz Lower -33.63 dB
spacing 27.5 MHz Upper -33.64 dB

Date: 5.DEC.2006 08:13:35

Channel 7 / 2442 MHz

“RBW 300 kHz
*VBW 300 kHz

Ref 20 dBm Att 40 dB “SWT 1s

1 PKS
M= [-20
ot

30 WM %,w

—40- TDF

-50

—60-

71

Center 2.442 GHz 6.653384837 MHz/ Span 66.53384837 MHz

Tx Channel WLAN 802.11B

Bandwidth 22 MHz POWGI’ 15 _64 dBm

pandwtath 1wz Lower -31.08 dB

Spacing 16.5 MHz Upper -30.69 dB

e "' L. Lower  -33.54 dB

Spacing 27.5 MHz Upper -33.45 dB

Date: 5.DEC.2006 08:14:30
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Channel 11 /2462 MHz

Ref 20 dBm Att 40 dB

“RBW 300 kHz
“VBW 300 kHz
SWT 1s

1’ /\—(
-20-

o

7

Center 2.462 GHz

Tx Channel
Bandwidth 22 MHz

6.653384837 MHz/

WLAN 802.11B

Span 66.53384837 MHz

Power 15.23 dBm
Adj t Ch 1
Baf\Zﬁ?Sth e 11 MHz Lower -30.43 dB
Spacing 16.5 MHz Upper -31.07 dB
Al te Ch; 1
Banawidth 11 MHz Lower -33.16 dB
Spacing 27.5 MHz Upper -33.16 dB
Date: 5.DEC.2006 08:15:26
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11. Spurious RF conducted emissions
(FCC 815.247(c), RSS-210 A8.5)
EUT with DUT number RM-294 dut 27769, BP-4L dut 27761
Accessories with DUT numbers | HS-23 dut 28104, AC-3E dut 27766
Operation Voltage [V] / [HZ] 230/50
Result Passed
Remarks None
Temp [°C] / Humidity [%6RH] / 25.1/32.0
Air Pressure [mBar] 993.9
Date of measurements 5-12-2006
Measured by Jan Engelbrechtsen

11.1. Test method and limit
The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-

210.
Limits for spurious RF conducted emissions measurements
Frequency range [MHZz] Limit [dBc]
1 - 25000 <-20
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11.2. WLAN Test results

11.2.1 DSSS mode, QPSK modulation, 11 Mbps data rate
Channel 1/ 2412 MHz

Marker:

Level [dBm]
30

2.4116 GHz 1.41 dBm

20

10

0

-10

-20

30 M .ng“ [N mm
- WWWW b A oAt P
-50
60 ™ 56 106 156 20G 256
Frequency [Hz]
Frequency [MHz] P [dBc] Result
4949.200000 -31.012415 Passed
7336.800000 -31.612415 Passed
7500.000000 -31.112415 Passed
Channel 7 / 2442 MHz
Marker: 2.4418 GHz 0.2 dBm
Level [dBm]
30
20
10
0
-10
-20 X
30 WWWMMM’MV yj‘\fv!mw"'[ WAAMV\WM N’(WW W\If\wﬂ\ w/«\. /‘\VN/A\/\M
o R
-50
€0 im 5G 10G 15G 20G 25G
Frequency [Hz]
Frequency [MHz] P [dBc] Result
4802.400000 -30.800327 Passed
7389.600000 -21.600327 Passed
7500.000000 -29.000327 Passed
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Channel 11 /2462 MHz

Marker: 2.4618 GHz -0.82 dBm

Level [dBm]
30

20

10

0

-10

-20

20 WA‘W"M‘ A“M\*JMWAAMLMM\"M*M M, VAL mwm Aw;\/ﬂ\\m/
. WNWWMWW P W Sy iy
50
€0 im 5G 10G 15G 20G 25G
Frequency [Hz]
Frequency [MHz] P [dBc] Result
4988.400000 -27.978880 Passed
7387.800000 -26.578880 Passed
7500.000000 -27.778880 Passed
11.2.2 OFDM mode, BPSK modulation, 6 Mbps data rate
Channel 1 /2412 MHz
Marker: 2.417 GHz -2.25dBm
Level [dBm]
30
20
10
0
-10
-20
.30 X e 1 e MMVMWWWMA
WMM%WWW
-50
60 ™ 5G 106 156 20G 25G
Frequency [Hz]
Frequency [MHz] P [dBc] Result
4802.000000 -27.452177 Passed
7353.000000 -27.652177 Passed
7500.000000 -27.652177 Passed
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Channel 7 / 2442 MHz

Marker:

30

20

10

0

-10

-20

Level [dBm]

2.4408 GHz

-3dBm

<0 T S R T el ol Tohmg e
L e PN A g it
-50
60 M 5G 10G 15G 20G 25G
Frequency [Hz]
Frequency [MHz] P [dBc] Result
4957.600000 -28.095136 Passed
7401.600000 -26.995136 Passed
7500.000000 -26.895136 Passed
Channel 11/ 2462 MHz
Marker: 2.4608 GHz -4.51 dBm
Level [dBm]
30
20
10
0
-10
-20
30 M | ——— iy A AWMAI’\M
- WWWW ol = WMMNWWMWWMW T
-50
60 ™M 5G 10G 15G 20G 25G
Frequency [Hz]

Frequency [MHz] P [dBc]

4875.200000
7206.000000
7500.000000

-25.394779
-25.194779
-26.094779

Result

Passed
Passed
Passed
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12. AC powerline conducted emissions
(FCC 815.207, RSS-GEN 7.2.2)
EUT with DUT number RM-294 Dut # 27762
Accessories with DUT numbers | BP-4L Dut # 27763 + AC-4E Dut # 27778 + HS-23 Dut #
27772

Operation Voltage [V] / [HZ] 230/50

Result Passed

Remarks None

Temp [°C] / Humidity [%6RH] / 23.4/45.0

Air Pressure [mBar] 998.0

Date of measurements 04-12-2006

Measured by Allan F. Henriksen
12.1. Test method and limit

The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-

GEN as follows:

The EUT is placed on a wooden table 80 cm above the reference groundplane.

The EUT is connected via LISN to a test power supply.

The measurement results are obtained as described below:

U [dBuV] = Urx + Aror

Where Uy is receiver reading and Aot is total correction factor including cable and pulse

limiter attenuations.

CISPR 22 Class B limits

Frequency range [MHz] Quasi peak limit [dBuV] Average limit [dBpV]
0.15-0.5 66 - 56 56 - 46
05-5 56 46
5-30 60 50
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12.2. WLAN Test results

12.2.1 DSSS mode, QPSK modulation, 11 Mbps data rate
Channel 7 / 2442 MHz

Level [dBuV]

80

70
.

=

o |17 A

40 - I ‘

=

[TV | \l‘m\ |

MWW
0 AN P\ [ il

2 ' ‘IMIMLM

10

=< [
—
b
=
> I~

0
150k 300k 500k im 2M 3M 5M ™ 10M 30M
Frequency [Hz]

Quasi peak (RBW: 9 kHz)
Frequency [MHz] U [dBpV] Line Result
35.9

0.150000 0 L1 Passed
0.385000 48.80 L1 Passed
0.565000 44.20 L1 Passed
0.775000 44.90 L1 Passed
0.970000 42.70 L1 Passed
1.720000 38.30 N Passed
2.135000 42.90 N Passed
2.365000 41.80 N Passed
2.405000 41.40 N Passed
2.450000 45.20 N Passed
2.455000 43.90 N Passed
2.770000 45.60 N Passed

Average (RBW: 9 kHz)

Frequency [MHz] U [dBuV] Line Result

0.560000 27.30 N Passed

0.580000 30.20 N Passed

0.965000 25.30 N Passed

1.360000 22.00 N Passed

1.515000 21.50 N Passed

1.770000 19.90 N Passed

2.415000 20.90 L1 Passed

2.535000 19.50 L1 Passed

2.625000 21.60 L1 Passed

2.770000 26.10 N Passed

2.775000 29.30 N Passed

3.070000 24.70 N Passed
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12.2.2 OFDM mode, BPSK modulation, 6 Mbps data rate
Channel 7 / 2442 MHz

Level [dBuV]
70 .
%0 ‘ﬁ NI TS R N Y O
. N MW\”«W B AT mm
AN MWWVWN P &
150k 300k 500k llzleqLIenCy ) 2m 3M 5M ™ 1om 30M

Quasi peak (RBW: 9 kHz)
Frequency [MHz] U [dBuV] Line Result
44.8

0.375000 0 L1 Passed
0.920000 36.40 L1 Passed
1.110000 40.60 L1 Passed
1.470000 39.40 L1 Passed
1.725000 40.90 N Passed
1.830000 49.50 N Passed
2.145000 49.70 N Passed
2.205000 46.90 N Passed
2.370000 46.40 N Passed
2.450000 47.80 N Passed
2.525000 49.10 N Passed
2.765000 47.20 N Passed

Average (RBW: 9 kHz)

Frequency [MHz] U [dBuV] Line Result

0.500000 37.10 N Passed

0.810000 36.60 N Passed

1.130000 37.60 N Passed

1.190000 36.90 N Passed

1.510000 38.30 N Passed

1.825000 37.70 N Passed

2.075000 34.90 N Passed

2.140000 36.30 N Passed

2.455000 35.50 N Passed

2.520000 34.80 N Passed

2.675000 33.30 N Passed

2.775000 34.20 N Passed
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13. 6 dB bandwidth
(FCC §15.247(a)(2), RSS-210 A8.2 (1))

EUT with DUT number RM-294 dut 27769, BP-4L dut 27761
Accessories with DUT numbers | HS-23 dut 28104, AC-3E dut 27766
Operation Voltage [V] / [HZ] 230/50

Result Passed

Remarks None

Temp [°C] / Humidity [%6RH] / 25.1/32.0

Air Pressure [mBar] 993.9

Date of measurements 5-12-2006

Measured by Jan Engelbrechtsen

13.1. Test method and limit
The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-

210.
Limits for 6 dB bandwidth measurements
Limit [kHz]
> 500
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13.2. WLAN test results

13.2.1 DSSS mode, QPSK modulation, 11 Mbps data rate
Channel / fc [MHz] 6 dB bandwidth [kHz] Result

1 11900.000 Passed
7 12200.000 Passed
11 12500.000 Passed
Channel 1 /2412 MHz
® “RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 4.45 dBm
20 ndB [T1] 6loo dB
10 Temp 1'[T1 ndB} “ A

1 -1/ 55 dBm|sc

1 PK]
e T Nxm T2 2406300000 GHz
o Temp 2 [Tt ndB]
-1[11 dBm
418200000 GHz
-—10- D

N

--60.

--70.

-80

Center 2.412 GHz 5 MHz/ Span 50 MHz

Date: 5.DEC.2006 09:36:15
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Channel 7 / 2442 MHz

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 2.77 dBm

Ref 20 dBm Att 50 dB “SWT 150 ms 2.443500000 GHz

ndB [T1] 6l 00 dB
BW 12.200000000 MHz
Temp 1 [T1 ndB}

-3129 dBm|SGL
2.436000000 GHz

Temp 2 Tt TdBY
-2070 dBm
2.448200000 GHz

- -

TOF

Center 2.442 GHz 5 MHz/

Date: 5.DEC.2006 09:39:34

Span 50 MHz

Channel 11/ 2462 MHz

1 PK] 1

T2

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 2.58 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.463500000 GHz
20 ndB [T1] 6l00 dB
BW 12.500000000 MHz
10 Temp 1 [T1 ndB}
-3[13 dBm| e

2455700000 GHz
Temp 2 [T1 ndB]

N

o T "Vx‘”\/\., r
-3l 27 dem
. -468200000 GHz|

\\

[ WIS IPPRTTY VYT

Center 2.462 GHz 5 MHz/

Date: 5.DEC.2006 09:47:39

Span 50 MHz

13.2.2 OFDM mode, BPSK modulation, 6 Mbps data rate

Channel / fc [MHz] 6 dB bandwidth [kHz] Result

1 16400.000
7 16500.000
11 16500.000

Passed
Passed
Passed
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Channel 1 /2412 MHz

“RBW 300 kHz

Marker 1 [T1 ]

10|

“VBW 300 kHz 1.28 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.416200000 GHz
20 ndB [T1] 6l00 dB
BW 16.400000000 MHz
| 10 Temp 1. [T1 ndB}
I 1 -4145 dBm|SGL
K TEW] Y 2.403900000 GHz
O bR »\ T2 Temp T BT
-4.55 dBm
f’q‘/‘/\w V\JX 2.420300000 GHz
-10. / TOF
N3 Cywen wivere \V‘W,\ ey

Center 2.412 GHz

5 MHz/

Date: 5.DEC.2006 09:50:32

Span 50 MHz

Channel 7 / 2442 MHz

®

“RBW 300 kHz
“VBW 300 kHz

Marker 1 [T1 ]

-0

.10

dBm

1 PK}

Ref 20 dBm Att 50 dB “SWT 150 ms 2.446100000 GHz
20 ndB [T1] 6[oo dB
BW 16.500000000 MHz
10 Temp 1 [T1 ndB}
-5 77 dBm|SCL
1 2433800000 GHz
J M Temp 2/ [T1 ndB]
2 -5/87 dBm
) 2450300000 GHz|
PR T BTy T ey \ WAAAIA ML bhnd

Center 2.442 GHz

5 MHz/

Date: 5.DEC.2006 09:52:49

Span 50 MHz
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Channel 11 /2462 MHz

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 0.38 dBm
Ref 20 dBm Att 50 dB “SWT 150 ms 2.466200000 GHz
20 ndB [T1] 6l 00 dB
BW 16.500000000 MHz
L10 Temp 1. [T1 ndR}
-5L05 dBm scl
1 PK]
s 1 2453800000 GHz
W ¥
-0 r(sl\_N\,J\l\ Temp | LESLSLA |
V2 -6/37 dBm
2470300000 GHz
| _10. / Tor
~20,
o \“\WAWAAM,\,V{,«#
-30
SWH 100 jof 10|
-—50-
-—60-
~70
-80
Center 2.462 GHz 5 MHz/ Span 50 MHz
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14. Power spectral density
(FCC §15.247(e), RSS-210 A8.2 (2))

EUT with DUT number RM-294 dut 27769, BP-4L dut 27761
Accessories with DUT numbers | HS-23 dut 28104, AC-3E dut 27766
Operation Voltage [V] / [HZ] 230/50

Result Passed

Remarks None

Temp [°C] / Humidity [%6RH] / 25.1/32.0

Air Pressure [mBar] 993.9

Date of measurements 5-12-2006

Measured by Jan Engelbrechtsen

14.1. Test method and limit

The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-
210.

Limits for power spectral density measurements

Limit [dBm] @ 3 kHz

<8
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14.2. WLAN test results

14.2.1 DSSS mode, QPSK modulation, 11 Mbps data rate
Channel / fc [MHz] P [dBm] Result

1/2412 -12.10 Passed
712442 -13.88 Passed
11/ 2462 -13.86 Passed
Channel 1 /2412 MHz
® “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -12.10 dBm
10 [A]
0
MMW L Nl{ m kl\"d.m.—lkm
LA TR AL AR |
C-::ter 2.412 GHz 150 kHz/ Span 1.5 MHz

Date: 5.DEC.2006 11:18:40
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Channel 7 / 2442 MHz

®

Ref 20 dBm Att 50 dB

“RBW 3 kHz
“VBW 10 kHz
“SWT 500 s

Marker 1 [T1 ]

-13.88 dBm
2.441331000 GHz

P Y

iy

el

TOF

Date: 5.DEC.2006 11:29:02

Center 2.442 GHz 150 kHz/

Span 1.5 MHz

g

Channel 11/ 2462 MHz

®

Ref 20 dBm Att 50 dB

“RBW 3 kHz

“VBW 10 kHz

“SWT 500 s

Marker 1 [T1 ]
-13.86 dBm
2.461331000 GHz

20

1 PK}

all

|y

vl

Date: 5.DEC.2006 11:40:20

Center 2.462 GHz 150 kHz/

Span 1.5 MHz

14.2.2 OFDM mode, BPSK modulation, 6 Mbps data rate
Channel / fc [MHz] P [dBm]

1/2412 -19.44
712442 -20.20
11/ 2462 -20.19

Result
Passed
Passed
Passed
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Channel 1 /2412 MHz

“RBW 3 kHz
“VBW 10 kHz

Ref 20 dBm “SWT 500 s

Att 50 dB

Marker 1 [T1 ]
-19.44 dBm
2.412000000 GHz

g

10

TOF

Ref 20 dBm Att 50 dB “SWT 500 s

Center 2.412 GHz 150 kHz/ Span 1.5 MHz
Date: 5.DEC.2006 10:59:41
Channel 7 / 2442 MHz
® “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -20.20 dBm

2.441415000 GHz

Center 2.442 GHz 150 kHz/

Date: 5.DEC.2006 10:33:58

Span 1.5 MHz
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Channel 11 /2462 MHz

® “RBW 3 kHz Marker 1 [T1 ]

“VBW 10 kHz -20.19 dBm
Ref 20 dBm Att 50 dB “SWT 500 s 2.461415000 GHz

g

10

R

TOF

Center 2.462 GHz 150 kHz/ Span 1.5 MHz
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15. Test Equipment

15.1. Conducted measurements

Eqg. No Equipment Type Manufacturer Used in

13037 Power Supply 0-15V 10A EA3012 LP Instruments 15C, 15B

13513 Pulse Limiter 9KHz-30MHz ESH3Z72 Rohde&Schwarz 15C, 15B

13666 EMI Test Reciever 9KHz-2,5GHz | ESPC Rohde&Schwarz 15C, 15B

13935 Two Lines Artificial Mains ESH3-Z5 Rohde&Schwarz 15C, 15B
Network

16995 Directional Coupler 20dB 0,5-2,0 | 1538RA-20 Weinschel 15C, 15B
GHz SMA Conn.

18772 Shielded Chamber RFD-100 ETS-Lindgren 15C, 15B

19171 Universal Radio Communication CMU200 Rohde&Schwarz 15C, 15B
Tester

11386 System DC Power Supply HP6632A Hewlett Packard 22/24, 15C, 15B

19678 Spectrum Analyzer 26 GHz FSP Rohde&Schwarz 22/24, 15C, 15B

16601 Universal Radio Communication CMU200 Rohde&Schwarz 22/24, 15C, 15B
Tester

19625 Votsch Climatic Chamber VT4002EMC Votsch 22/24,15C, 15B

13357 Rohde & Schwartz Signal SMP02 Rohde&Schwarz 22/24, 15C, 15B
Generator

15.2. Radiated measurements

Eqg. No Equipment Type Manufacturer Used in

18416 Universal Radio Communication CMU200 Rohde&Schwarz 22/24, 15C, 15B
Tester
Programmable Relay Switching | = ---------m-m-m——- Pickering 22/24, 15C, 15B
System

15742 Programmable Relay Switching | - Pickering 22/24, 15C, 15B
System

14020 Power Supply Module Relay 10-910-002 Pickering 22/24, 15C, 15B
Switching System 45W

15743 Power Supply Module Relay 10-910L-001 Pickering 22/24, 15C, 15B
Switching System 50W

16490 RS-232/IEEE-488.2 Interface 10-921-001 Pickering 22/24,15C, 15B
RS-232/IEEE-488.2 Interface 10-921-001 Pickering 22/24, 15C, 15B

20078 Relay 2x6 Chnl pyWave Mux 10-785B-522 Pickering 22/24, 15C, 15B

14021 Relay Dual 6 Chnl pyWave Mux 10-785-522 22/24, 15C, 15B
Relay Dual 6 Chnl pyWave Mux 10-785-522 22/24, 15C, 15B

17644 Dual 6 Channel MUX Microwave | 10-785-522 Pickering 22/24, 15C, 15B
Relay SMA 50 Ohm

16948 Dual 6 Channel MUX Microwave 10-785-522 Pickering 22/24, 15C, 15B
Relay SMA 50 Ohm

16949 Dual 6 Channel MUX Microwave | 10-785-522 Pickering 22/24, 15C, 15B
Relay SMA 50 Ohm

18792 Multi Device Controller 2090 ETS-EMCO 22/24, 15C, 15B

14963 RF Preamplifier 100MHz-4GHz AFS3-00100400 Miteg/NMP Cph 22/24, 15C, 15B
(Metal Chassis)

18861 EMI Test Receiver 20Hz- ESI Rohde&Schwarz 22/24, 15C, 15B
26,5GHz
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Eqg. No Equipment Type Manufacturer Used in
18860 Ultra Broadband Antenna HL562 Rohde&Schwarz 22/24, 15C, 15B
Ultralog 30-3000MHz
19830 Ultra Broadband Antenna HL562 Rohde&Schwarz 22/24, 15C, 15B
Ultralog 30-3000MHz
18773 Shielded Chamber RFD-100 ETS-Lindgren 22/24, 15C, 15B
18774 Shielded Chamber RFSD-F/A-100 ETS-Lindgren 22/24, 15C, 15B
19151 High Pass Filter 3GHz WHJS3000-10SS Wainwright 22/24, 15C, 15B
WHK3.0/18G-10ss
13937 Ultra Stable Notch Filter 850MHz | WRCA902.4-0.2/40-6SS | Wainwright 22/24, 15C, 15B
Instruments
13936 Ultra Stable Notch Filter WRCD1747.5-0.2/40- Wainwright 22/24, 15C, 15B
1747,5MHz 10SS Instruments
13917 Highpass Filter 1000-3000MHz WHKS1000-10SS Wainwright 22/24, 15C, 15B
500HM SMA Conn Instruments
14188 Ultra Stable Notch Filter WRCA902.4-0.2/40-6SS | Wainwright 22/24, 15C, 15B
902,4MHz
14187 Ultra Stable Notch Filter WRCD1747.5-0.2/40- Wainwright 22/24, 15C, 15B
1747,5MHz 10SS
16633 Ultra Stable Notch Filter WRCD1880.0-0.2/40- Wainwright 22/24, 15C, 15B
1880,0MHz 10SS
19587 BT/WLAN Band Reject Filter WRCG2400/2483- Wainwright 22/24, 15C, 15B
2390/2493-35/10SS
WDCMA Band 4 filter WRCG1737/1743- Wainwright 22/24, 15C, 15B
1733/1747-40/6SS
WDCMA Band 5&6 filter WRCG832/83/-825/845- Wainwright 22/24, 15C, 15B
40/5SS
WDCMA Band 8 filter WRCG894.6/900.6- Wainwright 22/24, 15C, 15B
890.6/904.6-40/80SS
18323 Band reject filter 1947-1953MHz WRCG1947/1953- Wainwright 22/24, 15C, 15B
40dB 1940/1960-40/6SS
20031 Double Ridged Broadband Horn BBHA 9120 D SCHWARZBECK 22/24, 15C, 15B
15190 Infra Red Remote Control Unit 4630 Emco 22/24, 15C, 15B
14993 EMI Test Receiver 9KHz- ESCS30 Rohde&Schwarz 22/24, 15C, 15B
2750MHz
15191 Turntable Contoller Unit G-800SDX YAESU 22/24, 15C, 15B
14900 Antenna Controller HD100 HD GmbH 22/24, 15C, 15B
15105 Attenuator 30dB DC-1000MHz NAT-30 Mini-Circuits 22/24, 15C, 15B
50 Ohm Nf - Nm
13302 Spectrum Analyzer 9KHz- HP8596E Hewlett Packard 22/24, 15C, 15B
12.8GHz
11584 Spectrum analyzer 50Hz- HP8561B Hewlett Packard 22/24, 15C, 15B
6,5GHz
13134 Tracking generator HP85645A Hewlett Packard 22/24, 15C, 15B
19374 Resonant Dipole Antenna | —---—---- NMP Cph 22/24, 15C, 15B
850MHz SMA m Conn.
19375 Resonant Dipole Antenna | ——-—--- NMP Cph 22/24, 15C, 15B
1900MHz SMA m Conn.
11487 Network analyzer 300KHz- HP8753A Hewlett Packard 22/24, 15C, 15B
3,0GHz
14807 S - Parameter Test Set 300KHz- | HP85047A Hewlett Packard 22/24, 15C, 15B
6GHz
17277 Multimeter Digital 6 1/2 Digit AT34401A Agilent Technologies | 22/24, 15C, 15B
46 (46)

FCC Part 15C Compliance Test Report
| Template Version 8.0

T:\Projects\RM-294\EMC\Results\FCC\Cph_FCC_0649_01.doc

Copyright © TCC Nokia

TCC Nokia Copenhagen Laboratory

Frederikskaj

1790 COPENHAGEN V
DENMARK

Tel. +45 33 292929
Fax. +45 33 292934




	1. Summary for FCC Part 15C Compliance Test Report
	1.1. EUT and Accessory Information
	1.2. Summary of Test Results

	2.  Test setups
	2.1. Conducted RF test setup
	2.2. AC powerline conducted emissions test setup
	2.3. Spurious radiated emissions test setup

	3.  Conducted peak output power  (FCC §15.247(b)(1), RSS-210 A8.4 (2))
	3.1. Test method and limit
	3.2.  Bluetooth Test results
	3.2.1 GFSK modulation, PRBS packet type


	4. Spurious RF conducted emissions  (FCC §15.247(c), RSS-A8.5)
	4.1. Test method and limit
	4.2.  Bluetooth Test results
	4.2.1 GFSK modulation, PRBS packet type


	5.  AC powerline conducted emissions (FCC §15.207, RSS-GEN 7.2.2)
	5.1. Test method and limit
	5.2.  Bluetooth Test results
	5.2.1 GFSK modulation, PRBS packet type


	6.  20 dB bandwidth  (FCC §15.247(a)(1), RSS-210 A8.1 (1))
	6.1. Test method and limit
	6.2.  Bluetooth Test results
	6.2.1 GFSK modulation, PRBS packet type


	7.  Carrier frequency separation  (FCC §15.247(a)(1), RSS-210 A8.1 (2))
	7.1. Test method and limit
	7.2.  Bluetooth Test results
	7.2.1 GFSK modulation, PRBS packet type


	8.  Number of hopping frequencies  (FCC §15.247(a)(1)(iii), RSS-210 A8.1 (4))
	8.1. Test method and limit
	8.2.  Bluetooth Test results
	8.2.1 GFSK modulation, PRBS packet type


	9.  Time of occupancy (FCC §15.247(a)(1)(iii), RSS-210 A8.1 (4))
	9.1. Test method and limit
	9.2.  Bluetooth test results
	9.2.1 GFSK modulation, PRBS packet type


	10.  Conducted peak output power  (FCC §15.247(b)(1), RSS-210 A8.4 (4))
	10.1. Test method and limit
	10.2.  WLAN Test results
	10.2.1 DSSS mode, QPSK modulation, 11 Mbps data rate
	10.2.2 OFDM mode, BPSK modulation, 6 Mbps data rate


	11.   Spurious RF conducted emissions  (FCC §15.247(c), RSS-210 A8.5)
	11.1. Test method and limit
	11.2.  WLAN Test results
	11.2.1 DSSS mode, QPSK modulation, 11 Mbps data rate
	11.2.2 OFDM mode, BPSK modulation, 6 Mbps data rate


	12.   AC powerline conducted emissions (FCC §15.207, RSS-GEN 7.2.2)
	12.1. Test method and limit
	12.2.  WLAN Test results
	12.2.1 DSSS mode, QPSK modulation, 11 Mbps data rate
	12.2.2 OFDM mode, BPSK modulation, 6 Mbps data rate


	13.  6 dB bandwidth (FCC §15.247(a)(2), RSS-210 A8.2 (1))
	13.1. Test method and limit
	13.2.  WLAN test results
	13.2.1 DSSS mode, QPSK modulation, 11 Mbps data rate
	13.2.2 OFDM mode, BPSK modulation, 6 Mbps data rate


	14.  Power spectral density (FCC §15.247(e), RSS-210 A8.2 (2))
	14.1. Test method and limit
	14.2.  WLAN test results
	14.2.1 DSSS mode, QPSK modulation, 11 Mbps data rate
	14.2.2 OFDM mode, BPSK modulation, 6 Mbps data rate


	15.  Test Equipment 
	15.1. Conducted measurements
	15.2. Radiated measurements


		2006-12-06T15:02:12+0100
	Allan Franch Henriksen




